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30269-1  Undercarriage Kit
Item Part Qty Description Item Part Qty Description

1 42160 1 Mount, DS 6 68206 2 Spacer
2 42161 1 Mount, PS 7 40515 2 Height Adjustment Plate Short
3 67696 1 Bar, Cross 8 40514 2 Height Adjustment Plate Tall
4 68192 1 Rear Bracket – PS ns 69648 1 Bolt Bag – 30269-1
5 68194 1 Rear Bracket – DS

69648  Bolt Bag – 30269-1
9 90572 11 1/2 Hardened Flat Washer 15 90575 2 1/2-13 x 1-1/4 Hex Cap Screw G5
10 91335 20 1/2-13 Hex Locknut GB Topring 16 66449 4 3/4-10 x 2-3/4 Hex Cap Screw G5
11 90210 18 1/2-13 x 1-1/2 Hex Cap Screw G5 17 91338 4 3/4-10 Hex Locknut GB
12 29598 4 7/16-20 x 2-1/2 Hex Cap Screw G8 18 91147 2 3/4 Flat Washer, Type A Narrow
13‡ 91104 8 7/16 Hardened Flat Washer ns 63212 2 Spacer
14 29599 4 7/16-20 Hex Locknut G8 Topring ns 28445 1 Cable Tie Extra Heavy Duty

 ns = not shown G = Grade
‡ F-250/350 installations require only four washers; F-450/550 installations require eight washers.
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